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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINCTO ENIUZUTYPE3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURE11 AND TESTED ACCORDING TO OUR QUALEY SYSTEM AND REQUlREMk;NTS GlVEN I N  ONE OR MORE OF TIíE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE INSPECTION AND TESTMG APl6D - PIPELME VALVES - GATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEELGATE VALVES, FLANGED AND WEWING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSl B16-11 - FORGED FIITINGS, SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED. THREADED, 
MSS-SP61 - PRESSURETESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

SHELL cCAscoj SIDE (~noo>' 
1 2 

450 450 N A  N A  

80 80 

Part  No. AC061A08MAB830000M r PRESSLRE TEST 
(Codigo) 6" Fig. 5202 F UT WCB, API TRIM No.8 830000 Descri~t ion 

Descripcián CAST STEEL CATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE wmi LOW EMISSION CONTROL (50 PPM'S M.) WALVUIA SUMINISTRADA CON CONTROL DE WAS 
EMISIONES FUGITNAS (50 PPM'S M.) ) 

(PRUEBAS DE PRESIONl 

HYDROSTATIC ( P S ~  
(HIDROSTATICA) 

PNEUMATIC (?SI) 

[ MECHANICAL TESTS (PROPMECANICAS) 

\ 
(NEUMATICAl 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALlTY ASSURANCE 

~ W r ' c í a  

TENS YIELD ELG RED BHN 

KPSl KPSl % % 
CVN@ IST ZND 3RD AVG 

75.40 45.53 27 52 164 

83.09 49.45 28 56 168 

75.55 44.81 25 47 170 

FACI0.21 REY "3" 

lTEM HEAT No. MATERIAL 
(PARTE) (COLADAI (ASTM) 

BODY WH34781 ASTM A-ZIUWCB 
CUERW 

BONNET WH34243 ASTMA-ZIóIWCB 
BONETE 

WEDGE WH34697 ASTM A-216,WCB 
DLSCO 

i 

C M n  P S Si Ni C r  Mo CU v C b  
0.215 0.980 0.032 0.013 0.499 0.022 0.021 0.001 0.033 0.005 

Normalirated to Mormalirado al 930 Temoer to (Tcm~le al 650 Enhiado en aM.  

0.215 0.962 0.035 0.014 0.488 0.065 0.112 0.037 0.034 0.001 
Nomalirated to Mormalizado a) 930 Temver to (Temvle a) 650 Enfnado en aire. 
0.182 0.849 0.026 0.015 0.468 0.045 0.231 0.089 0.031 0.006 

Narmaliraied to (Normalirado 8) 930 Temoer to (Temole al 650 Enfriado en a M .  


